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Vermont Castings, Majestic Products reserves the right to make changes In design, materials, specifications, prices and discontinue colors and
products at any time, without notice.

Stardance Natural Vent Gas Heater (SNV30)
Models 2943, 2944
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Vermont Castings, Majestic Products Replacement Parts

Stardance Natural Vent Gas Heater (SNV30)
Models 2943, 2944 (continued)

Ref. Description SNV30
1. SNV30RN, Stardance NV Firebox NG 000-2943
SNV30RP, Stardance NV Firebox LP 000-2944
2. Shroud, SNV30 30000082
3.  Switch Box, SNV30 30000224
4. Endll, Left-FS Refer to Enamel Parts Chart Page 7
5. Endll, Right - FS Refer to Enamel Parts Chart Page 7
6. Top, SNV30 Refer to Enamel Parts Chart Page 7
7. VC Front,FS . Refer to Enamel Parts Chart Page 7
8. Hinge, Control Door FS/HM 1601670
9. Door, Control FS/HM 1301087
10. Grille, SNV30/KFDV 30000159
11. Tab,Damper-ENC/INT || 1601488
12. Pan Hd, PH 1/4-20 x 3/8” Blk 1200993
13. CS, Hex Hd 1/4-20 x 1/2" GR 5-Blk 1201338
15. Washer, FL 1/4-Z .313i x.742 0 .06+ 1202474
16. Bracket, 6" Pipe Support RNV40 30000151
17.  Nut, Wing 1/4-20 P/N 1203110
18. Ring, Snap_ 1201987
19. Leveling Bolt, Hex Hd 1/4-20 x 1-Z 1201745
20. Glass, DV25 1601691
21. Manifold Tube Assembly 20000663
22. Bracket, Snapstat - RNV40 30000150
23. Spacer, SDV30 30000139
24. Divider Air 30000242
26. Switch, Vent Safety 51866
29. Gasket, Glass-Med. Knit - RDV40 1203702
30. Gilass Frame Assembly - SDV30 30000127
31. Brkt, Valve/HS-SDV/SNV 30000211
33.  Switch, ON/OFF - R'WDV 1601597
34. Valve RN Honeywell VS8420E2038 10001782
Valve RP Honeywell VS8420E2020 10001759
35. Burner Housing Assembly NG/LP 30000277
36. Pilot, PSE - NA175 20001115
Pilot, PSE - LP175 20001116
37. Bracket, Left Log - SNV30 30000191
38. Right Log Bracket Assembly - SNV30 30000222
39. Log Set Stardance 30000066
40. LogTop Left V4 30000133
41. Log Top Right V5 30000132
42. Log Rear V# 30000129
43. Log Front Left V1 30000131
44. Log Front Right V2 30000130
45. Log Ember Front Left V6 30000135
46. Log Ember Front Right V7 30000134
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Vermont Castings, Majestic Products Replacement Farts

Stardance Natural Vent Gas Heater (SNV30)
Models 2943, 2944 (continued)

Ref. Description _ SNV30
47. Lava Rocks Burner 57897
48. Control Panel, SDV/SNV 30000210
49. Bracket, Rear Log - SDV30 30000067
50. Shield, Side - DH25 (Qty 2) 1409065
52. Plug, Shaker Hole - 3/8-NI 1600561
53. Plate, Cover - Rear Shroud SNV30 30000196
54.  Wiring/Thermostat Assembly 1601913
55. Interrupter Block 30000069
59. _Shield, Pilot - SDV/SNV/PDV 30000301
60. Air Delfector, Inlet SNV30 30000218
61. Air Deflector, Rear Log - SNV30 ‘ 30000220
62. Vent Switch Assembly - RNV40 30000108
63. Upper Fan Air Channel 30000237
64. Thermopile, PSE - 018A 30000312
65. Thermocouple, PSE - 019A : ) 30000313
66. _Ignitor, Piezo Honeywell #326079 20000062
67. Orifice Hood, Front - LP (.038) 30000380

Orifice Hood #55, (.052), Front - NG 30000333
68. ~Orifice Hood #55, (.052), Rear - LP 30000333
Orifice Hood #44, (.086) Rear - NG 30000334
Fuel Conversion Kits
Conversion Kit NG to LP SNV30 Kit #000-5038
Conversion Kit LP to NG SNV30 Kit #000-5036
Shell Enamel Parts Chart - SNV30
Color Top Left End Right End Front
Classic N/A N/A N/A N/A
Red N/A N/A N/A N/A
Sand N/A N/A N/A : N/A
Midnight N/A N/A N/A N/A
Green N/A N/A N/A N/A
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VE% REPLACEMENT PARTS

Prism

ITEM # PART DESCRIPTION
CAST PARTS

1301034 BAFFLE

1301036 BOTTOM HEAT EXCHANGER

1301044 BURNER RETAINER BRACKET

1301038 COLLECTION BOX

NA130104+ DECORATVEFRAME

1301032 FIREBOX

MNAA-1301040 FEUEGCOLLAR

NAT381633 FRONTFRAME

1301010 INNER FLUE PIPE ADAPTOR
NAA1301638  ££G

NA-H301045  PLUG

1301043 REAR COVER PLATE

1301046 RING

1301037 SPLITTER PLATE

NAT301042  TORGRILL ‘

1301035 TOP HEAT EXCHANGER
PORCELAIN BASES
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VE%

NON CAST PARTS

MNAT408824
NATEOHF2
5002898
1601469
H4O8F4TMA
2002834
1601488
+40874E6-NA
1601517
1601456
1601462
1601461
1601432
1601476
1601458
1604332-MA
1601457

HARDWARE

REPLACEMENT PARTS

CONFROLKNOB
CONTROEREH

GAS LOG SET

GLASS

EOWERFRAME-CEHP
OWNERS MANUAL

TABS

UPPER-FRAME-GHIP

LOW PRESSURE SWITCH WIRE
VALUE

INJECTOR, LP

INJECTOR, NG

PILOT ORIFICE, LP

PILOT ORIFICE, NG
REGULATOR (NG - 4", LP- 10"

THERMOCOUPLE

QUANTITIES ARE SHOWN BEFORE EACH LOCATION. IF NO NUMBER IS GIVEN ONE IS USED.

1201338

1200894

1200809

1200848

1203210

1202470

1202473

1/4-20 X 1/2 HEX HD CS
(2-CLIPS TO FRONT FRAME)

1/4-20 X 1/2 PH RD HD
(2-FLUE ADAPTOR TO FIREBOX, 2- GLASS CLIPS)

1/4-20 X1 PH FL HD :
(2- LEGS TO FIREBOX,6-FRONT FRAME TO FIREBOX)

1/4-20 X 2 PH FL HD
(2-BAFFLE, )

1/4-20 PL HEX NUT

(2-LEGS, 6-FIREBOX TO FRONT FRAME, 2-BAFFLE & HEAT
EXCHANGER BOTTOM TO FIREBOX, 4-HEAT EXCHANGER, 2-FINISH
BAG)

1/4 PL WASHER
(2- FINISH BAG)

1/4 FL WASHER

(2-LEGS, 6-FIREBOX TO FRONT FRAME, 2-BURNER
RET BRACKET TO FRONT FRAME, 8-HEAT EXCHANGER
LOWER HALF TO UPPER HALF, 2-FLUE COLLAR &
COLLAR BOX TO HEAT EXCHANGER)
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REPLACEMENT PARTS

1204867 1/32 S/S CONTROL CABLE
(1.75' LABEL)
1204874 1/32 COPPER OVAL SLEEVE
(LABEL)
1200907 1/4-20 X 1PH RD HD
(2-BURNER RETAINER BRACKET TO FRONT FRAME,
4-HEAT EXCHANGER )
1201392 1/4-20 X 2 HEX HD CS
(2- FLUE COLLAR & COLLECTION BOX TO HEAT EXCHANGER)
1201742 3/8-16 X 2 HEX HD LVLR BOLT
(2- LEG LEVELLERS)
1200996 10-24 X 1/4 PH TRS HD
(2-LOWER FRAME CLIP, 1- UPPER FRAME CLIP)
1201378 1/4-20 X 1 1/4 HEX HD CS
(2- FINISH BAG)
GASKETS
1203591 5/16" ADHESIVE BACKED GASKET
1.08' FIREBOX TO HEAT EXCHANGER BOTTOM
1.5 FLUE COLLAR TO COLLECTION BOX
1203588 5/16 MED DEN FIBERGLASS GASKET
3.41' WINDOW GASKET
BURNERS #’S 5045, 5044

16047 NA EEEGTROBE
56002904-MA MICROSYWHTGHASSEMBLEY

1601457

THERMOCQUPLE

FOR INFORMATION REGARDING THE REPLACEMENT OF ANY OTHER BURNER COMPONENT,
CONTACT THE TECHNICAL DEPARTMENT.
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